@ Wabtec Components LLC.
G&B Specialties, Inc.
MIO-R29FRXF2X01 Rev C

INSTALLATION OF R-290 FRONT MOUNTING KIT
2008-2016 FORD F-250/350 4X2

INSTALLATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties for

technical assistance before continuing with the installation process.

/N

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting installation of
the equipment.

Installation instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must be
adhered to.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Do not start the vehicle with the power steering hoses disconnected.
Reconnect all hoses and secure the power steering cooler if the vehicle is
started.

Ensure all removed components are given to the vehicle owner after the
installation of the railgear. These components must be re-installed if the
railgear is removed from the vehicle.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
to protect the vehicle’s electrical system.

Railway Company rules governing rail travel must be observed at all times.
Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross

Axle Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com

-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29FRXF2X01 Rev C

[INSTALLATION OF FRONT MOUNTING KIT ]

The following procedure details the installation of the front mounting kit. The hardware
required for this installation is listed in the table below.

Front Mounting Kit Installation Parts
Part Number Description
R-11120D-A Mounting Bracket, Drivers Side
R-11120P-A Mounting Bracket, Passengers Side
R-12009-A Frame Extension

R-2631 Railgear Spacer, 2”
R-2960 Railgear Spacer, 1/2"
R-11128 Railgear Spacer, 1/4”

R-11129D Upper Support Bracket, Drivers Side
R-11129P Upper Support Bracket, Passengers Side
R-11136D Bumper Mounting Bracket, Drivers Side
R-11136P Bumper Mounting Bracket, Passengers Side
R-2687AL Aluminum Front Bumper

R-11250 Bumper spacer, 2”
R-11106B Frame Spacer
R-051 Side Wand Set w/ Fasteners

5/8” UNC GR.8 Bolt x 6.00” Lg.

5/8” Flat Washer, GR.8 - Type-A
5/8” UNC GR.8 Nylon Insert Lock Nut
1/2" UNC GR.8 Bolt X 2.00” Lg.

1/2" UNC GR.8 Bolt X 1.50” Lg.

1/2" UNC GR.8 Bolt X 3.50” Lg.

1/2” Flat Washer, GR.8 - Type-A
3/4” UNC GR.8 Bolt x 5.00” Lg.

3/4” UNC GR.8 Bolt x 4.00” Lg.

3/4” Flat Washer, GR.8 - Type-A
3/4” UNC GR.8 Nylon Insert Lock Nut
3/8” Flat Washer, GR.8 - Type-A
3/8” UNC GR.8 Nylon Insert Lock Nut
1/2” UNC GR.8 Nylon Insert Lock Nut
1/4” UNC GR.8 Bolt x 1.00” Lg.

1/4” Flat Washer, GR.8 - Type-A
1/4” UNC GR.8 Nylon Insert Lock Nut
7/16" UNC GR.8 Bolt X 1.50” Lg.
7/16" UNC GR.8 Bolt X 2.50” Lg.
7/16" UNC GR.8 Bolt X 3.00” Lg.
7/16" UNC GR.8 Bolt X 3.50” Lg.
7/16” UNC GR.8 Nylon Insert Lock Nut
7/16” Flat Washer, GR.8 - Type-A
R-19066 Coil Spring Spacer Kit

R-990KIT-205

R-990KIT-410

[ = w = Q
I N N L N R e e B e e E I P S e R I L L I I LT

*This vehicle requires suspension modifications to properly install the railgear unit*

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com
-2



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29FRXF2X01 Rev C

Suspension Modification

1. Install the front coil spring spacers, per the manufacturers’ instructions, supplied with this
kit.

2. A rear add-a-leaf(s) is required to achieve a minimum of 1.5” of lift and should be installed

per the manufacturers’ instructions. The add-a-leaf is not supplied with this kit.

3. It is recommended that the vehicle be driven for a short distance before measuring for
mounting height. This will allow the suspension to settle after the modifications were made.

Frame Modification (Figures 1, 1A)

1. Remove the front bumper and front tow hooks if so equipped. Remove the coolant line
retaining clips from both the inside driver and passenger frame rail. The coolant line

retaining clips will need to be relocated in an appropriate place by the installer.

a.) Remove Front Compatibility brackets from front frame horns.
Applies to 2010-2016 Model Year.

2. The vehicle front bumper will need to be modified if re-installed. The tow hooks will not

be re-installed.

3. On the in-board side of the driver’s side frame rail, drill out the two existing holes to
11/16" diameter. Drill both holes thru to the out-board side of the frame and thru the out-

board frame rail.

4. On the in-board side of the passenger’s side frame rail, drill out the first two existing
holes to 11/16" diameter. Drill the first two holes thru to the out-board side of the frame

and thru the out-board frame rail.

5. Drill the existing three holes in the top of the drivers frame rail to 9/16” diameter.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com
-3-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29FRXF2X01 Rev C

Bracket Assembly - Drivers Side (Figure 2)

1. Insert frame extension into frame and align with first two the holes in the frame and with
the holes in the top of the frame. Attach the frame extension to the frame using 1/2"
bolts and flat washers inserted thru the front two holes drilled in the top of the truck
frame and into the frame extension. There are 1/2” nuts welded to the inside of the
frame extension. Tighten bolts but do not torque at this time. Make sure that the top of

the frame extension is tight up against the inside top surface of the truck frame.

If the frame extensions supplied with this kit do not have the nuts welded to the inside
then it will be necessary to assemble the frame extensions to the frame using 1/2" bolts,

washers and nuts.

2. Assemble the railgear mounting bracket to the truck frame and frame extension using
5/8” bolts, flat washers and nuts. Make sure the mounting bracket is flush with the top of
the truck frame and the bottom of the frame extension and the inside frame rail. Torque

all 5/8” fasteners to 150 ft-1bs dry.

3. Remove the two 1/2" bolts from the top of the frame that are attached to the frame
extension. Place the upper support bracket on top of the frame and railgear mounting
bracket. Attach the upper support bracket to the truck frame using 1/2" bolts and flat
washers and to the railgear mounting bracket using 3/8” flat washers and nylon insert
nuts. If the railgear mounting bracket is not flush with the top of the frame, it will be
necessary to place a shim under the upper support bracket where required and is to be

provided by the installer.

If the frame extensions supplied with this kit do not have the nuts welded to the inside
then it will be necessary to assemble the upper support bracket to the frame using 1/2"

bolts, washers and nuts.

4. If spacers are required under the upper support only one flat washer will be required for

the rear most 1/2" bolt as noted in Figure 2.
5. Torqgue all 1/2” fasteners to 100 ft-lbs dry. Torque all 3/8” fasteners to 50 ft-lbs dry.

6. Repeat steps 1 thru 6 for passenger’s side.

7. The supplied mounting shims are to be used as required when mounting the railgear to the

front mounting brackets.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com
-4 -



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29FRXF2X01 Rev C
Aluminum Front Bumper Installation (Figure 3)

Attach front bumper brackets to the top of the frame extensions as shown in Figure 3, with
supplied 1/2" X 1-1/2” Bolts, flat washers and lock nuts. Torque bolts to 100 ft-lbs dry. Attach
front bumper and bumper spacers to bumper mounting brackets as shown in Figure 3, with
supplied 1/2" X 3-1/2” Bolts, flat washers and lock nuts. Torque bolts to 35 ft-lbs dry. Install
OEM hood released to passenger side mounting bracket using slot in bracket. Mark and drill
bumper mounting bracket with a 9/32” diameter hole using the OEM hood release as a
template. Assemble using 174" X 1” bolt, flat washer and lock nut. The OEM bumper release
can also be used by removing the bracket from the front bumper and mounting it to the
aluminum bumper mounting bracket, hardware is not supplied for this optional installation.

The OEM bumper can be reinstalled in the original location with slight modifications to the
bumper and the OEM bumper mounting bracket/tow hook. This can be done at the installers
discretion and is not covered by this manual.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com
-5-



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-R29FRXF2X01 Rev C

A\ |2 Em
u & g2 2
1= Q 55|Q= <
T O | ;828|123 2
b D |YEE2wel| §
& |SeE5|=2Z2T k3
& > m“52§8 E &
= a4 LIJg':-(u_ E &
= < D3 k=
S 28| 1
&g > |2 2E|Q| 005 EE B
— |G|z §IE =
[%] O 32 | Tk
ta [TH] o<W F
[-4 ) W J2w iR S
< o.o%1=Z s
= o (Vi g3l T
= = |ZeElE z
w pril
= 2 °6'5=<" E
S (UG 2
3 @
o a —
i
< v
o NMVNQ AI0IHD | G3IAOMdIY
|_ =
v (=
w g
—
8 s
< |Z| |2
* |z| |3
<
- |=|
&[5
p g
N
bl 4 p-e
[}
w
[C]
=z
<
xI
(&}
5|3
=
11
E%g
&l<|g
AR
a2l
3[8
4=]
Bl
a
ow
o2
EE
[
=
Q
o

REMOVE COMPATIBILITY BRACKETS
(IF EQUIPPED)

Figure 1

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com
-6 -



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29FRXF2X01 Rev C

rEvlél

R
@
)

7

DESIGN - ENGINEERING - MANUFACTURING

PART NUMBER

1 M-R29FRXF4X01-1| 12/04/06 [MI-R29FRXF4X01-1

G & B SPECIALTIES INC.
MANUFACTURER OF QUALITY RAILROAD PRODUCTS

BERWICK, PENNSYLVANIA (570) 752-5901, FAX (570) 752

®

w
o |
=
S &
L
o
[
5
o
o
(]
o
<
=
[e]
-

§_I
;S

a
§
w
I
[

QIAOHddY

ECN#

BY |APPRVD

DATE

12/04/06 [ AML
04/29/21 |SMM| JMP

DESCRIPTION OF CHANGES

REVISION A RELEASED

UPDATED BORDER

REV|
[A]

m

]

]

o
53
B
ge

ALLWELDS TO
MFORM TO AWS D1.1

(TYPICAL FOR PASSENGER AND DRIVER SIDE)
| co

DRILL EXISTING HOLES TO 3/4" DIAMETER
(TRANSFER/DRILL TO OUTSIDE OF FRAME)

Figure 1A

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com
-7-



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-R29FRXF2X01 Rev C

110 SMV OL AYO4W0D
01 sa1am 1Iv

0 [e-1oXeaxu624-IW| G1/04/80 [e-toxeaxudezating | 3
[o]E5] ISNON LXVd|
Xy m
0924 a404 8002 o
O1NW LNOYd m
ONIINLOVANNYI - ONIYIINIONT - NOIS3d g dNr|NNS| 1e/eeive 30408 031vadn| @
1669-262 (04) X4 '1065-252 (025) VINVATASNNI ‘HOIM¥3E V o arv | 61/50/90 G3SINTMWOE | O |
@ m.._.uzn_cmn_ QVONTIVY ALITYND 40 ¥IUNLOVANNYIN @ W M Y| SLI0L/80 @3sva13y VNOISIATY | v
%/ ONI S3ILTIVIOAdS 9 8 O — 2| #No3  |aAuddv| Ae | Fuva SIONVHO 4O NOILRiOSIa  |A3Y]

3QISNI 3HL OL Q3aT3M S1NN JAVH LON 5300
NOISNALA W 41 a3INDIY AINO _l - ,_

$T# WALI ¥IANN Y30VdS
ONISN I ¥3HSVM INO 2SN AINO

9 LNN YOOTAN 849 ‘T1-48/E ia
9 IHSVM 8°HD ‘V-3dAL .8/E - 91
9 LN YOOAN 849 ‘€T-.2/1T @ ST

[ YFHSVM 8°YD ‘v-3dAL .2/ ] v
9 1108 849 “61,00°Z X €1-,7/1 m £
01 LNNDDOTAN 8°¥9 ‘TT-48/5 S u
4 YIHSVM 849 *V-3dAL 8/5 e [
ot 1108 849 “67.,00°9 X T1-,8/5 or
[3 ub/T "WIHS INLINNOW ¥vADTIVY | 82ITI-Y 6
3 48/T "WIHS ONLINNOW ¥vIDTVY | Z2TT1-Y 8
z «Z/T "WIHS ONLINNOW ¥vIDTIVY [ 096Z-Y L
3 o "WIHS ONLINNOW ¥V3OTIVY | T€92-Y 9
3 NOISNALG JWw | ¥-60021-Y 5
1 3QIS SYIONISSVd ‘DRiE L¥OAdNS ¥3ddN | d62ITT-Y v
[ 30IS SYIARIA "L Li0ddNS ¥3ddn | a6z1Ti-y £
1 30IS SYIDNISSV *LDIOVYE ONLINNOW | v-doziTT-y 3
T 3015 SYIATYQ ‘LINDVE ONLINNOW | V-002TTI-Y T

AD NOLLIROSIa ‘ON L3ivd WaLT

LST1 SL¥vd/IVIRELVW 40 TIIg

Figure 2

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com



MIO-R29FRXF2X01 Rev C

@ Wabtec Components LLC.
G&B Specialties, Inc.

m__.,L 7-L0XAX4624-IN| 90/EZ/70 [r-1oxeaxedezarin | 3 1’10 SMY OL W¥O4WO00 R 3SYI1I GOOH W30 - €T
o HIGANN LVl m OL SQ1aIM 1TV y
X7 Jrrsce b e 8 LNN YOOTAN 8749 “ONN __N“ﬁ |z |
09¢4 H04 8002 | »= T 91 YIHSYM 87D V-3dALZ/T| o [ TT
DINW INONHS | SEFiaintiians m v 1708 8°4D “B1,06°€ X ONN 12/1 m o1 |
ONIMNLOVANNYIA - ONIMIINIONT - NOIS3(| g dNr_|ANS| 12620 Y3008 G3.1vadn | Q | ¥ 1708 8749 “67,06'T XINN .2/T & [
T A e i qu g | S B [ INDOWNEW N | & |8 ]
@ "ONI SALLTIVIDAAS 48 D @ = [ #Noz |anddav| Ae| awa SIONVHO 40 NOILdIIOS3a Ay z WIHSYM 80 VAL 1| & | £ ]
1 1108 849 “67,08°T X NN ,b/T 9
1 (NMOHS 10N) 135 aNvm 3aIS | 150 | §
*ATNO 3QIS SYIINISSY NO T18 0T ‘6 ‘8 SWILIx z ¥30VdS ¥3dWNG | 0STTTA | b
TWOIdAL 3AIS SYIATNA 1 ¥3dWNG LNOXL WNNIWNTY | Tvz892-d | €
NMOHS 3QIS SYIDNISSYd 1 QIS SYIONISSV ‘LINDVIE ONLINNOW | d9ETTT-Y | T
T | (NMOHS LON) 3QIS SYIARIQ ‘LINOVHE ONLINNOW [ 9ETTI-Y | T
AL NOLLdRIDS3d "ON L¥Vd |WaLL
1ST1 SLAYd/STYRIALYIW 40 TIg

Figure 3
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29FRXF2X01 Rev C

OPERATION & SERVICE OF R-290 FRONT MOUNTING KIT

2008-2016 FORD F-250/350 4X2

OPERATION & SERVICE SAFETY PRECAUTIONS

If any operating, services or parts problems are encountered, please call G&B

Specialties for technical assistance.

AN

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting operation of
the railgear equipped vehicle.

Operating instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must be
adhered to.

Railway company rules governing rail travel must be observed at all times.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross
Axle Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com

-10 -



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-R29FRXF2X01 Rev C

[OPERATION & SERVICE OF FRONT MOUNTING KIT ]

With the front mounting kit installed on this vehicle, it may be operated as normal, however
the front bumper is located further forward than standard. Side wands are located on the
front bumper to aid in determining the length and width of the vehicle. Caution must be used

when operating the vehicle.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle Weight
Rating Front or Rear (GAWR), or the wheel or tire load ratings are exceeded.

The front mounting kit must be serviced regularly to avoid damage to the equipment. Table 1

below provides the Recommended Service Schedule and Table 2 provides Standard Fastener
Torque Values.

Table 1: Recommended Service Schedule

wn
9
£G5S
Service Required OEZ o > |
— X © 0 = c
Sog 2| 2|0 | B
Eo o= | g < o
Eool |2 | =
Inspect front mounting kit fasteners (re-torque if required) V| v |V
Table 2: Standard Fastener Torque Values
Fastener Size Fastener Torque Value (ft-Ibs) Dry
1” UNC Gr. 8 Fasteners 250
3/4” UNC Gr. 8 Fasteners 175
5/8” UNC Gr. 8 Fasteners 150
1/2” UNC Gr. 8 Fasteners 100
7/16” UNC Gr. 8 Fasteners 65
3/8” UNC Gr. 8 Fasteners 40
1/4” UNC Gr. 8 Fasteners 12

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com
-11 -



